
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

2024 Annual 
Performance 

Report 

Prepared For: 

The City Of Stratford 
Operating Authority: 

Reporting Period of January 1st – December 31st, 2024 

Issued: February 19, 2025 

 



 Ontario Clean Water Agency - Stratford WPCP 2024 Annual Performance Report 

Table of Contents 
Overview ....................................................................................................................................................... 4 

System Process Description .......................................................................................................................... 4 

Raw Wastewater Collection ...................................................................................................................... 4 

Lift Station ................................................................................................................................................. 4 

Wet Weather Equalization Tanks.............................................................................................................. 4 

Preliminary Treatment .............................................................................................................................. 5 

Primary Treatment .................................................................................................................................... 5 

Secondary Treatment ............................................................................................................................... 6 

Filtration .................................................................................................................................................... 6 

Final Effluent Disinfection ......................................................................................................................... 7 

Sludge Management System .................................................................................................................... 7 

Standby Power .......................................................................................................................................... 8 

Plant Facts: .................................................................................................................................................... 9 

Flow Monitoring ............................................................................................................................................ 9 

Influent Data ............................................................................................................................................... 10 

Imported Sewage ........................................................................................................................................ 13 

Effluent Monitoring Data ............................................................................................................................ 13 

Comparison to Compliance Limits and Objectives ..................................................................................... 14 

Deviations from Monitoring Schedule ........................................................................................................ 19 

Operating Problems & Corrective Actions .................................................................................................. 19 

Maintenance Activities ............................................................................................................................... 21 

Effluent Quality Assurance .......................................................................................................................... 23 

Calibration Records ..................................................................................................................................... 23 

Summary of Efforts Made to Achieve Design Objectives ........................................................................... 23 

Notice of Modification to the Works .......................................................................................................... 23 

Sludge Generation & Haulage ..................................................................................................................... 23 

Complaints .................................................................................................................................................. 24 

Bypass, Overflows or Abnormal Discharge Events ..................................................................................... 25 

Summary of Efforts made to achieve conformance with F-5-1 .................................................................. 26 

Appendix A ......................................................................................................................................................  

Appendix B ......................................................................................................................................................  

Appendix C ......................................................................................................................................................  



 Ontario Clean Water Agency - Stratford WPCP 2024 Annual Performance Report 

Appendix D ......................................................................................................................................................  

Appendix E ......................................................................................................................................................  



 Ontario Clean Water Agency - Stratford WPCP 2024 Annual Performance Report 
P a g e  | 4 

Overview 
The following report was prepared by Ontario Clean Water Agency on behalf of the City of Stratford in 
accordance with: 

 Section 20(4) (a) through (m) cited in Environmental Compliance Approval #9501-BG3JPF issued
June 10th, 2020 to The Corporation of the City of Stratford.

System Process Description 
The Stratford WPCP is located at 701 West Gore Street, Ontario. The plant is a conventional activated 
sludge plant with a rated capacity of 30,660 m3/d and is comprised of the following components: 

 Headworks
 Wet Weather Flow Equalization Tanks and disinfection system
 Preliminary treatment facility consisting of screens and grit removal
 Imported Waste holding tanks and primary clarifiers
 Biological Treatment facility including supplementary treatment system
 Secondary sedimentation consisting of 3 secondary clarifiers
 Tertiary filtration system
 Ultraviolet based disinfection system
 Anaerobic digestion based sludge stabilization and storage facilities

Raw Wastewater Collection 
The wastewater is directed by gravity to 11 pump stations located throughout the City. All pump 
stations are operated by the City of Stratford Environmental Services Department. For additional 
information, refer to the City of Stratford Sewage Collection System, Consolidated Linear Infrastructure 
Annual Performance Report. 

Lift Station 
The wastewater collection system throughout the City carries the raw domestic wastewater through the 
use of pumping stations to the Water Pollution Control Plant’s Raw Sewage Lift Station located just 
inside the front gate. The 825mm and 1,500mm diameter inlet sewers feed to the lift station from the 
Forman/O’Loane and the Erie/Brydges/Worsley trunk sewers. The lift station is equipped with four 
screw pumps; three screw pumps each with a capacity of 427L/s to handle peak dry weather flows and 
one screw pump with a capacity of 2,600L/s to handle wet weather flows. 

The raw sewage that has entered the plant through the lift station is then fed by gravity to a distribution 
chamber.  

Wet Weather Equalization Tanks 
The flow diversion chamber and equalization tanks provide temporary storage for raw sewage during 
times when incoming sewage flow exceeds plant capacity.  When incoming flow returns to below plant 
capacity, the stored sewage may be pumped to the inlet chamber for proper treatment. 

During severe wet weather events, once all storage is full, excess flow is diverted to two wet weather 
flow equalization tanks each with a capacity of approximately 3,762m3 and equipped with sediment 



 Ontario Clean Water Agency - Stratford WPCP 2024 Annual Performance Report 
P a g e  | 5 

flushing systems and a 300 mm diameter drain pipe connecting to the base of the raw sewage lift 
station.  

Flow passes through a manual bar screen before entering equalization tank 1, where it receives primary 
treatment through sedimentation. Flow then passes over the baffles into equalization tank 2 where it is 
dosed with sodium hypochlorite through the use of an in-line mixer. Equalization tank 2 is equipped 
with baffled walls to act as a chlorine contact chamber to provide additional mixing during emergency 
wet weather overflow events. Prior to discharge to the Avon River, flows are dosed with sodium 
bisulphite and integrated with an in-line mixer to ensure sufficient de-chlorination is achieved.  

Preliminary Treatment 
When incoming flow is below plant capacity, raw water flows through the distribution chamber and into 
the screening building. The building consists of two mechanical bar screens rated at a hydraulic peak 
flow of 450L/s.  Collected screenings are lifted into a discharge hopper and dewatered by a dewatering 
screw auger. The screenings and grit are removed and sent to landfill. 

Following screening, the raw sewage enters the Detritor, a square tank with a rotating scraper 
mechanism. When in the Detritor, the grit in the raw sewage settles to the bottom of the tank, while the 
degritted sewage flows over the effluent weir, into the primary clarifier inlet channel. The grit is 
collected by the rotating scraper and deposited at the base of the grit auger located in a channel beside 
the Detritor. The auger mechanism slowly pushes the grit up a gradual incline and into a grit bin. While 
passing up the incline, organic solids are separated from the grit and flow downward back into the 
channel. A return pump pumps sewage from the Detritor to the point where the auger emerges from 
the channel, causing a reverse flow which carries the organic solids back to the Detritor.  

Primary Treatment 
Detritor effluent enters the primary influent distribution chamber, at this same location waste activated 
sludge and stored sludge supernatant is added to the stream for co-thickening in the four primary 
clarifiers.  

Under normal operating conditions two primary clarifiers provide primary treatment while the other 
two are used for receiving and holding imported sewage. During peak flow conditions these clarifiers 
can also perform as wet weather flow holding tanks.  

The primary clarifiers are designed to remove settled and floating solids from the wastewater stream, 
utilizing sludge collector mechanisms, and thereby reducing the organic load on the downstream 
biological treatment process.  Settled sludge collects on the bottom of the primary clarifiers and is 
moved to the central hoppers by a rotating scraper mechanism.  

Scum and other floatables from the surface of the clarifiers are collected by the rotating surface 
skimmers and directed to the scum troughs. The scum troughs drain by gravity into shared scum 
chambers. Primary clarifiers 1 and 2 share a common combined valve and scum chamber, as do primary 
clarifiers 3 and 4. The collected scum can be removed from the shared scum chambers by using either of 
the primary sludge pumps (discharge to the digesters). 

Both the sludge and scum are pumped by two sludge pumps and macerated through in-line grinders to 
the primary anaerobic digester. 



 Ontario Clean Water Agency - Stratford WPCP 2024 Annual Performance Report 
P a g e  | 6 

The primary effluent system consists of three submersible pumps located in the wet well and include 
related piping and accessories. The clarified effluent flows over the “V” notch weirs located around the 
perimeter of the tank, into the clarifier effluent channel that flows by gravity into the wet well from 
where it is pumped to the aeration tank inlet chamber. 

Secondary Treatment 
The secondary treatment system, also known as the aeration or biological part of the process is the 
removal of dissolved and suspended solids that were not removed in the primary treatment. Effluent 
from the primary clarifiers flows by gravity to the wet well, from which the primary effluent is pumped 
to the aeration tank inlet chamber. The return activated sludge and Ferrous Chloride is discharged to 
this chamber where it mixes with the primary effluent. The mixture is evenly distributed between the 
four (4) aeration tanks via the aerated inlet channel. 

Each tank is divided into three passes to provide a plug flow aeration pattern which provides flexibility 
to vary the air supply within the tanks allowing better oxygen transfer and dissolved oxygen (DO) 
control. It also improves sludge settleability.  Aeration and mixing are provided by lattices of 944 
ceramic disc fine pore diffusers per aeration cell. The air supply system consists of one duty APG Neuros 
350HP Turbo Blower and two standby Hoffman 200HP centrifugal blowers that deliver compressed air 
to the aeration tanks and the diffuser air system. 

Mixed liquor from aeration enters the final clarifier influent distribution chamber and is distributed 
evenly to the three tanks. Mixed liquor enters each of the final clarifiers via a feed pipe located at the 
base of the clarifier. The feed pipe discharges within a circular feed well which acts as a baffle to deflect 
the incoming flow downwards and reduce short circuiting. 

The clarifier mechanism in each tank is classified as a rapid sludge removal type. The settled sludge is 
continuously removed from the tank bottom by pipes which are supported on two rotating trusses. 
Mechanical rake arms on the bottom of the trusses scrape the settled sludge towards the opening in the 
suction pipes. 

The hydraulic head producing the flow in the suction pipes is equal to the difference between the liquid 
levels in the clarifier and the sludge return box. The eight (8) suction pipes enter the sludge return box 
from below. A butterfly valve on each pipe is used to control the sludge flow rate into the box from each 
withdrawal pipe. The settled sludge from the final clarifiers is identified as return activated sludge (RAS). 
It is either returned to the main RAS header and further to the inlet chamber upstream of the aeration 
tanks or waste activated sludge (WAS) which is pumped to the discharge point in the primary settling 
tank inlet chamber.  The WAS then settles within the primary clarifiers and is mixed with the primary 
sludge and then pumped to the primary digester. The sludge from the sludge box flows through a 450 
mm diameter pipe, located inside the clarifier inlet column, to the inlet of the RAS pump located in the 
basement of the blower building (RAS pumping station). The clarified effluent flows over the “V” notch 
weirs located around the perimeter of the tank, into the clarifier effluent channel that discharges to the 
clarifier outlet chamber.  

Filtration 
Secondary effluent is lifted by the Archimedean screw pumps and flows into the filter inlet gate where it 
is distributed evenly between four rapid filters. Each filter contains three (3) layers of media; gravel 
varying in size, sand and anthracite. In removing the solids, some of the residual BOD and phosphorus 



 Ontario Clean Water Agency - Stratford WPCP 2024 Annual Performance Report 
P a g e  | 7 

are also reduced.  The solids accumulated in the filter are removed when the filters are backwashed and 
the backwash wastewater is recycled to the primary clarifier inlet channel. In the process of pumping to 